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CHINA STEEL CORPORATIO z

oot I T /) I e S 1

1. CHUNG 'KANG:. ROAD HSIAO. KANG, KAOHSIUNG(812)

CHINASTERL. TAIWAN, REPUBLIC OF CHINA,
TEL:/(07)802-1111  FAX: (07)802-2511,(07)801-9427
FO165-01  COMPANY REGISTRATION NUMBER: 30414175 0256
kppag| LIRHH R A A | (R SHEET-COIL
SPECIAL STEEL CO., LTD. = g5 7w S E
SOLD 10 mwﬂnwﬁm QE 11196700 %Amﬁmﬁw 021105F0166
4 JIS G3141 SPCC-SD, OILED. (CQ2, UE) %Eﬁ Eﬁ@m 20971926 ﬁ.ﬁ@; N0 3 L.CO224L
RIEHH #HAE A H
SPEC. R-35 SHIPPING DATE NOV. 04, 2013 T/C ISSUE DATE NOV. 05, 2013
LA
B | csC MILL INSPECTION. l1/c] o ‘ W@E%
A 2o R F e _ fe#RZ  CHEMICAL ANALYSIS % o
g | E%A#H | MATERIAL DESCRIPTION _ | 3% | 4M383E45 | # A %3k clmlp _ s [si EE Q_z_o Al #
EE | B | RE[®| BE :
[TEM THICK. WIDTH |LENGTH|-§-| MWASS | HEAT | COIL NO.- | SAMPLE ID. 3 9 3 2 3 REM
M. | JABEL NO. | mm mn | mm OTY ke NO. 10 X10] X10 10 10) ARK
005 H644732 0.94 1219 coi 1 10, 15H4vA51 [5082778 5082778 12 T 45
TOTAL: 1 10, 15§ )
%01 DrfdEKER TENSILE TEST 1MPa = 1N/mm2
*05 EEEEKER HARDNESS TEST
E 3 S
INOTES
Tr:TRACE ELEMENT WITH ITS CONTENT CONFORMING TO THE SPECIFICATION REQUIREMENTS.
LLERBAREKATTIE S » R HAB RIS ZERE » RFEHRBZEK .
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND &+ ;g‘m\ _)h.&
SURVEYOR TO TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE o e
ABOVE MATERIAL SPECIFICATION. \H/ & R R K
nmzm_gr MANAGER, METALLURGICAL DEPARTMENT
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RTRRMEBGEEL EHE, LhEPRBELEFP AR T

(The following samples was/were submitted and identified by/on behalf of the client as) :

1 5% % #% (Sample Description) : A 3#BAZE &% (COLD ROLLED PRODUCTS(BA))

LAk (Style/Item No.) : A 3.BAZ & (COLD ROLLED PRODUCTS(BA))

Yotk B 3 (Sample Receiving Date) : 2016/06/02

)X H7 M) (Testing Period) : 2016/06/02 TO 2016/06/07

1A A% B # (Sample Submitted By) : P ESASNIY A RN 8 (CHINA STEEL CORPORATION)

A4 K (Test Results) : FHHATFT—HE (Please refer to next pages).

Signed for and on behalf
SGS Taiwan Limited

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
Company. FRIES A » IS FE R AEERHEL B GL B8 o AR A ARAEAN BB AT » Tl R -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for
electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company'’s findings at the time of its intervention only and within the limits
of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under
the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law
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B2 & K (Test Results)

) 3X 28 4Z (PART NAME) NO.1

: KA/2016/60159R1

B #i(Date) : 2016/06/27 & #(Page)

4% & A #BAZ S (SILVER COLD ROLLED PRODUCTS(BA))

2 of 12

7 kAR Al

e

38 B k%62 82X F 3
(Tes]fk:)atems) (Ii-lft) (;[i:{)ﬁ Ao PR AR (Result)
(MDL) NO.1

4% / Cadmium (Cd) mg/kg |%FIEC 62321-5: 20135 3%, UARIBLT 2 n.d.

ﬁﬁﬁ%%égfiﬂzfi*ﬁ«ﬂd / With reference

to IEC 62321-5: 2013 and performed by

ICP-AES.
8% / Lead (Pb) mg/kg |%FIEC 62321-5: 20137 %, UARIBLT 2 n.d.

ﬁﬁﬁ%%égfiﬂzfi*ﬁ«ﬂd / With reference

to IEC 62321-5: 2013 and performed by

ICP-AES.
5K / Mercury (Hg) mg/kg |%FIEC 62321-4: 20137 3%, RRJERZLT 2 n.d.

ﬁﬁﬁ%%égfiﬁ?fi*ﬁ«ﬂd / With reference

to IEC 62321-4: 2013 and performed by

ICP-AES.
5518 4% / Hexavalent Chromium ug/cm? |42 1EC 62321-7-1:2015 » YAUV-VISHA]. / 0.10 n.d.
Cr(VI)(#2) With reference to IEC 62321-7-1:2015

and performed by UV-VIS.
% 5B KM Fe / Sum of PBBs _ n.d.
— %Wt 3K / Monobromobiphenyl 5 n.d.
— %MK / Dibromobiphenyl 5 n.d.
Z AW / Tribromobiphenyl 5 n.d.
VLB / Tetrabromobiphenyl % #1EC 62321-6: 201577 7%, R AIBAT/ 5 n.d.
FRWEK / Pentabromobiphenyl mg/kg |B3E4&H#8). / With reference to IEC 5 n.d.
SSA T X/ Hexabromobiphenyl 62321-6: 2015 and performed by GC/MS. 5 n.d.
LR X / Heptabromobiphenyl 5 n.d.
NGRBEZ / Octabromobiphenyl 5 n.d.
LR BER / Nonabromobiphenyl 5 n.d.
FA%¥ X / Decabromobiphenyl 5 n.d.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
Company. FRIES A » IS FE R AEERHEL B GL B8 o AR A ARAEAN BB AT » Tl R -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for

electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits
of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under
the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law
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(Test Items) (Unit) (Method) (MDL) —

% 4B X8k 4F / Sum of PBDEs B o d.
— B W KB / Monobromodiphenyl ether 5 n.d.
BT KB / Dibromodiphenyl ether 5 n.d.
ZRWERKEE / Tribromodiphenyl ether 5 n.d.
V9 ;8 W KBk / Tetrabromodiphenyl ether SFIEC 62321-6: 201577 3%, VAR BT/ 5 n.d.
B 8T XA / Pentabromodiphenyl ether | mg/kg |"H3E4&##). / With reference to IEC 5 n.d.
SN iR B K&k / Hexabromodiphenyl ether 62321-6: 2015 and performed by GC/MS. 5 n.d.
AW KB / Heptabromodiphenyl ether 5 n.d.
NGB BE KB / Octabromodiphenyl ether 5 n.d.
LB W KB / Nonabromodiphenyl ether 5 n.d.
+ /89 3X&% / Decabromodiphenyl ether 5 n.d.
4% / Beryllium (Be) mg/kg |%#US EPA 3052% 3, RIREHLSTHET 2 n.d.

BAL RGBS SF . / With reference

to US EPA Method 3052 for Beryllium

Content. Analysis was performed by ICP-

AES.
A RFIRFEB / Perfluorooctane 1Lg/m? éE%;US EPA 3550C: 20077 3, VARABR AT/ 1 n.d.
sulfonates (PFOS) Ltk . / With reference to US EPA

3550C: 2007. Analysis was performed by

LC/MS
A REBR(4%2) / PFOA (CAS No.: 335-67- | frg/m2 |%%US EPA 3550C: 200777 3%, YA:&4aH/ 1 n.d.
1) Ltk . / With reference to US EPA

3550C: 2007. Analysis was performed by

LC/MS

Unless otherwise stated the results shown in this test reporl refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
Company. FRIES A » IS FE R AEERHEL B GL B8 o AR A ARAEAN BB AT » Tl R -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for
electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits
of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under
the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
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7 &1 Al X

RAHA B B RMAF & R (Result)

(Test Items) (Unit) (Method)
(MDL) NO.1

HE / Halogen

é'%‘(%i) / Halogen-Fluorine (F) 50 n.d.
(CAS No.: 14762-94-8)

B % (&) / Halogen-Chlorine (Cl) 50 n.d.

(CAS No.: 22537-15-1) , ]
% %BS EN 14582:2007, wR&kF B AT 247 .

- - mg/kg |/ With reference to BS EN 14582:2007.

5 % (&) / Hal -B B 50 .d.

Ii IEIH‘) 100370§;n2)r0m1ne (Br) Analysis was performed by IC. "
0.: -32-

ﬁ'%‘(ﬁﬁ) / Halogen-Iodine (I) 50 n.d.
(CAS No.: 14362-44-8)

MAR—TER—RTHE / 50 n.d.
DIBP (Di-isobutyl phthalate)
(CAS No.: 84-69-5)

MA_FER—THE / 50 n.d.
DBP (Dibutyl phthalate)

(CAS No.: 84-74-2) % F#1EC 62321-8 (111/321/CD) » YA {48

ﬁfﬁ%/éfégﬁ%ﬁ%ﬁdi:. / With reference to

e, y /k .
ME—FE T ETE / "87EE 1 1EC 62321-8 (111/321/CD). Analysis was 50 n.d.

BBP (Butyl Benzyl phthalate) performed by GC/MS.
(CAS No.: 85-68-7)

MEA_TER= (2-THATK)E / 50 n.d.
DEHP (Di- (2-ethylhexy1) phthalate)
(CAS No.: 117-81-7)

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
Company. FRIES A » IS FE R AEERHEL B GL B8 o AR A ARAEAN BB AT » Tl R -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for
electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits
of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under
the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. .
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fzE(Note) :
1. mg/kg = ppm; 0.1wt% = 1000ppm

2. n.d. = Not Detected (K#ih)

3. MDL = Method Detection Limit (7 #4845 RAE)

4. "-" = Not Regulated (JEIIKAE)

5. **= Qualitative analysis (No Unit) &M (8 E(2)
6. (#2)

a. HERBEAERKRN0.13 ug/cm? » %iﬁ%%iéé%iﬁ%é}#?iﬁfﬁé&. / The sample is positive
for Cr(VI) if the Cr(VI) concentration is greater than 0.13 ug/cm?. The sample coating
is considered to contain Cr(VI).

b. FNIB4EREn.d. GEEH0.10 ug/em?) » F T+ £ R T4 55184%. / The sample is
negative for Cr(VI) if Cr(VI) is n.d. (concentration less than 0.10 ug/cmz). The coating
is considered a non-Cr(VI) based coating

c. FEABRERANN 0.10 & 0.13 ng/cm? B » BEELTERRT 5H ~184. / The result

between 0.10 ug/cm? and 0.13 ug/cm? is considered to be inconclusive - unavoidable

coating variations may influence the determination.

TR ER R AT XML (B8A5 KA/2016/60159). (This report supersedes all previous
documents bearing the, test report number KA/2016/60159. )

PFOS%-# F M (Reference Information) : ¥HAMAMFT &Y POPs - (EU) 757/2010

PROSIR L A4 'E S B o FAF42180.001%(10ppm) » FLF pkdb ~ Aot S R4 F TLAFAL0.1%(1000ppm) » 7L & &b X &S
$T*%q’ﬁ:ﬁ%i§ﬁ%1ug/m2 °(Out1awing PFOS as substances or preparations in concentrations above 0.001% (10ppm),

in semi-finished products or articles or parts at a level above 0.1%(1000ppm), in textiles or other coated

materials above lug/m2.)

B RF IR D RF SRR AC AT A L 2 RF ik, 2RFAkEmRE, N-FASRFRsliE, N-CRERF
YRR, N-FASRFARBMARKLCE, N-CEALRFEAEM AR LT E. (PFOS refer to Perfluorooctanesulfonic
acid and its derivatives including Perfluoroctanesulfonic acid, Perfluoroctane sulfonamide, N-
Methylperfluoroctane sulfonamide, N-Ethylperfluoroctane sulfonamide, N-Methylperfluoroctane

sulfonamidoethanol and N-Ethylperfluoroctane sulfonamidoethanol.)

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
Company. FRIES A » IS FE R AEERHEL B GL B8 o AR A ARAEAN BB AT » Tl R -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for
electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company'’s findings at the time of its intervention only and within the limits
of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under
the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. .
No. 61, Kai-Fa Road, Nanzih Export Processing Zone , Kaohsiung, Taiwan | BAED fpirie 1 0w B ERETEL
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1) RIBARATEYRAZE MM BB L EDEM - (SIEB AT &M ) [ These samples were dissolved totally by
pre-conditioning method according to below flow chart. ( Cr®* test method excluded )
2) #AAE : B4 %E [ Name of the person who made measurement: Jony Liu
3) | & HA : Jki& [ Name of the person in charge of measurement: Ray Chang
W # S / Cutting - Preparation
| AR AR EE / Sample Measurement I
& Hg g Cr™*
45 Pb ~ 43 Cd
v \ 4 v
IRIE T Bl M s 09 A% T 0 vA 38 % 6 B SEAT T AL (o A B BB B SRR e BROBE AL | il 2 AR/ Add
T 4 P7) | Acid digestion by suitable acid Microwave digestion with appropriate amount of
depended on different sample material (as HNO3/HCI/HF digestion reagent
below table) l
v ' Ik 2 E B R AT AL
@3 / Filtration #R [ Heat to
appropriate temperature
to extract
v
o ox )
&% | Solution A8 | Residue L
ArpikiB gtk [ Cool,
filter digestate through
1) wtmak / filter
l Alkali Fusion l
. e 2) mmiEm | -
BRBASTHR —?%ﬂ]‘)ﬁ,?ﬁ-'fi / ICP-AES HCI to dissolve e E | Add
diphenyl-carbazide for

color development

¥ SH#E | Sample Material

JH1LEs e f8#a | Digestion Acid

4R, 4R, 45, 174y /
Steel, copper, aluminum, solder

EoK, AER, BER, SQAER, EAK
Aqua regia, HNOs, HCI, HF, H.0>

|

3% 3% | Glass

w8, SRR [ HNO3/HF

&, %0, £, ML/
Gold, platinum, palladium, ceramic

E sk /Aquaregia

4% / Silver

g | HNO3

# B / Plastic

BB, AR, Ak, B/
H,S04, H,O2, HNO3, HCI

RS E-T R R R #
% A SERL 540
nm &R % E | measure
the absorbance at 540
nm by UV-VIS

H 48, |/ Others

A NAEATBR 2 2 2R |

Any acid to total digestion

Note** : (1) 4t#IE4 B A Him N ibibik » fe#ZE 90~95°C 2 3. / For non-metallic material, add
alkaline digestion reagent and heat to 90~95C.
(2) 4% 4 B4 H bk > Hoh 2 FEE . [ For metallic material, add pure water and
heat to boiling.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
Company. FRIES A » IS FE R AEERHEL B GL B8 o AR A ARAEAN BB AT » Tl R -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for
electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company'’s findings at the time of its intervention only and within the limits
of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under
the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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2B/ 5 4B KB 547748 / PBB/PBDE analytical FLOW CHART

DAl A B : BasE / Name of the person who made measurement: Dorothy Chen
2)#X & & A : k184 / Name of the person in charge of measurement: Ray Chang

Sample / # %

!

Sample pretreatment / 4% 5 &7 & 2

v

Sample extraction #% & 3 B/
Soxhlet method % X ZE Bk

|

Concentrate/Dilute Extracted solution
FERR R GG AR

l

Filter # @z iB%

|

Analysis By GC/IMS
RABR AT AR AT

}

Issue Report ®IT# L

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
Company. FRIES A » IS FE R AEERHEL B GL B8 o AR A ARAEAN BB AT » Tl R -
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1) RIFLATGARAZR MM BT TREM -

by pre-conditioning method according to below flow chart.

/ These samples were dissolved totally

2) MRAABR AR FE / Name of the person who made measurement: Jony Liu
3) MR AAEAN :IRIM%E / Name of the person in charge of measurement: Ray Chang

7L F VA ICP-AES 947 64l fLiRfZ @
(Flow Chart of digestion for the elements analysis performed by ICP-AES)

98
Ay
Zl

> #MHAS / Cutting > Preparation

v

iﬂ']é:ﬁ?fi‘%ﬁféj / Sample Measurement

v

1’&’}5\;{: Ig]#i%éﬁﬁ%?nﬁyxi@%éﬁﬁéiﬁﬁi#ﬂb(&ﬂ?%ﬁfr%) / Acid digestion by

suitable acid depended on different sample material (as below table)

v

)% / Filtration

\ 4
%75 / Residue

v

A 4

ik / Solution

1) #IE&kE / Alkali Fusion
# 2) EBERIEME / HC1 to dissolve

ICP-AES

133
<

i

FeFs 5 ERRT RARRR /

47,47, 4% ,J%45 / Steel, copper, aluminum, solder

IR AER, BER, SURER, ERK /
Aqua regia, HNOs;, HC1, HF, H:0:

338 / Glass

FHER , S #\BR / HNO:/HF

&, 40,4 8% / Gold, platinum, palladium, ceramic

E/K / Aqua

regia

4% / Silver

FHEE / HNOs

#ME / Plastic

BER R K, SR, B ER / H.SO., H:0., HNOs, HCI

H 4k / Others

A NAEITER 2 %AV / Any acid to total digestion
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ERFR(E)/ 2RFRBRSIALR /
Analytical flow chart of PFOA/PFOS content

DAl AR : %3%3% / Name of the person who made measurement: Ginny Huang

2)#3 B F A : k184 / Name of the person in charge of measurement: Ray Chang

AT R e /
Sample pretreatment

l

AR F i 3 B & ¥ PFOA/IPFOS
(%% 7 3 US EPA 3550) /
Sample extraction by ultrasonic method
(Reference method US EPA 3550)

l

ERRMAE R4 |
Concentrate/Dilute Extracted solution

v
VA AR R AT SRR AT IR/
Analysis was performed by LC/MS

\4

¥ / Data
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& £ 44 A4E / Analytical flow chart of halogen content

1) #RAAE : %8/ Name of the person who made measurement: Jean Hung

2) A & & A : 3kfa4/ Name of the person in charge of measurement: Ray Chang

Hoeb B RRE G
Sample picture and report number

v

Hedsn AR R 54k [
Sample pretreatment/separation

v

FE BRSNS/
Weighting and putting sample in cell

v

SRR TR/
Oxygen Bomb Combustion / Absorption

v

WREZE s /
Dilution to fixed volume

!

BT RATRAHT
Analysis was performed by IC
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THEEF 4 RAZE / Analytical flow chart of phthalate content
B X AE : MA$E / Name of the person who made measurement: Dorothy Chen
B XA F A 7k18% / Name of the person in charge of measurement: Ray Chang

[ i#)2X 7 #/Test method: IEC 62321-8]

aum Al )ﬁé&'fﬁﬂ//\*« /
Sample pretreatment/separation

!

2% THF v 8 kv 7R AR 35 e [
Sample dissolved/extracted by THF

!

EIRAFE |
Dilute Extracted solution

RABRAHTH BT/
Analysis was performed by GC/MS

I

#4% / Data
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* BR P BT 0 BURT AT IR Z AR/ Rz

(The tested sample / part is marked by an arrow if it's shown on the photo.)

*% 4R A2 B (End of Report) **
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.8 (No. ) : CE/2017/21573 p 2 (Date) : 2017/02/14
Test Report
R T e B A {00 0 0 OO

SHYAN GONG CHERNG PAINTS INDUSTRIAL INC.
ArAHART Bk W - W2-IRLE E R
NO. 2-1, FENLIAO 1ST., LIN KOU DISTRICT, NEW TAIPEI CITY 244, TAIWAN (R. 0. C.)

MR SR Y R P TR &2 F23R (The following sample(s) was/were submitted and identified by/on

behalf of the applicant as) :
#4687 (Sample Submitted By) @ % s 4 %414 222 (SHYAN GONG CHERNG PAINTS INDUSTRIAL INC.)

. ¢ #i-(Sample Description) : SAMPLE IS BLENDED BY CLIENT (% = p #F#dfezth&): 2.v . %, F. %, %,
ESREVE S IR Tl SRR N SLR R
Jz 12 p #p (Sample Receiving Date) . 2017/02/08
B2 B¥ (Testing Period) : 2017/02/08 TO 2017/02/14
BE 2% (Test Results) # 27— F (Please refer to next pages).

SGS TAIWAN LTD.
Chemical Laboratory - Taipel
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P2 % (Test Results)

#l3EF% = (PART NAME)No. 1

2 7 %48 (BLACK LIQUID)

T #c(Page): 2 of 10

= 33 74 =3
iRI3E P ¥ P32 gjx jl (R;;i 6
(Test Items) (Unit) (Method) (MDL) o1
4 / Cadmium (Cd) mg/kg [%% IEC 62321-5 (2013) » ™ & M43 & 2 n. d.
IR sp R RL / With
reference to IEC 62321-5 (2013)
and performed by ICP-AES.
&> / Lead (Pb) mg/kg [%% IEC 62321-5 (2013) » ™ & M43 & 2 n. d.
R R sp R RL / With
reference to IEC 62321-5 (2013)
and performed by ICP-AES.
A / Mercury (Hg) mg/kg |%% IEC 62321-4 (2013) » ™ g 48 & 2 n.d.
IR s R RL / With
reference to IEC 62321-4 (2013)
and performed by ICP-AES.
» % 4% / Hexavalent Chromium Cr(VI) mg/kg | %% IEC 62321 (2008) » 2 UV-VISH 2 n. d.
#l. / With reference to IEC 62321
(2008) and performed by UV-VIS.
ATk oA TG A RAFE AR HE | mg/kg |5 TEC 62321 (2008) 0 4 F 4p A 7/ 5 n. d.
¥/ Hexabromocyclododecane (HBCDD) B3 &R, / With reference to
and all major diastereoisomers [EC 62321 (2008). Analysis was
identified (- HBCDD, B - HBCDD, performed by GC/MS.
v - HBCDD) (CAS No. : 25637-99-4 and
3194-55-6 (134237-51-7, 134237-50-6
134237-52-8))
>4 3'=mpt / Perfluorooctane mg/kg |4+ US EPA 3550C (2007) » 12 4p & 10 n. d.
sulfonates (PFOS-Acid, Metal Salt, ¥/ %% KRl / With reference to
Amide) US EPA 3550C (2007). Analysis was
>4 ¥ ps / PFOA (CAS No.: 335-67-1) mg/kg |performed by LC/MS. 10 n.d.
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at . Attention is

drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /#1t i LR B4t A £ I T -+ R 2558
t+886 (02)2299 3939 {+886 (02)2299 3237 www.sgs.tw

Member of the SGS Group



SGS

BIFEAE 2
Test Report

T A gRG AP 00O
SHYAN GONG CHERNG PAINTS INDUSTRIAL INC.

ArAHART Bk W - W2-IRLE E R

NO. 2-1, FENLIAO 1ST., LIN KOU DISTRICT, NEW TAIPEI CITY 244, TAIWAN (R. 0. C.)

gm(No.) = CE/2017/21573  p # (Date) : 2017/02/14 7 #iz(Page): 3 of 10

sl 2 . sk 3 & R B
(Tfifiegms) (Ii;) fﬁimlﬁ g | (Result)
(MDL) No. 1
%59 % %4 / Sum of PBBs mg/kg - n. d.
- /%% ¥ / Monobromobiphenyl mg/kg 5 n. d.
= %% ¥ / Dibromobiphenyl mg/kg 5 n. d.
Z %% ¥ / Tribromobiphenyl mg/kg 5 n. d.
z 4.5 % / Tetrabromobiphenyl mg/kg 5 n. d.
I %% / Pentabromobiphenyl mg/kg 5 n. d.
+ %% ¥ / Hexabromobiphenyl mg/kg 5 n. d.
= %% % / Heptabromobipheny!l mg/kg 5 n. d.
N8 % / Octabromobiphenyl mg/kg 5 n.d.
1 /5% % / Nonabromobiphenyl mg/kg | %% IEC 62321-6 (2015) » 2 10 & 17 5 n. d.
;48 % / Decabromobiphenyl mg/kg |/ % k& irl. / With reference to 5 n. d.
% 4.9 ¥ 84 / Sum of PBDEs mg/kg [IEC 62321-6 (2015) and performed - n. d.
- %7 ¥ p / Monobromodiphenyl ether mg/kg |by GC/MS. 3 n. d.
= 43 ¥ @/ Dibromodiphenyl ether mg/kg 5 n. d.
z 4w ¥ @/ Tribromodiphenyl ether mg/kg 5 n. d.
z 5.7 ¥ @ / Tetrabromodiphenyl ether mg/kg 5 n. d.
I 4.5 ¥ @ / Pentabromodiphenyl ether mg/kg 5 n. d.
- %7 ¥ p / Hexabromodiphenyl ether mg/kg 5 n. d.
= 57 ¥ @ / Heptabromodiphenyl ether mg/kg 5 n. d.
~ 4 ¥ R/ Octabromodiphenyl ether mg/kg 5 n. d.
1 /%% ¥ @ / Nonabromodiphenyl ether mg/kg 5 n. d.
+ %7 ¥ / Decabromodiphenyl ether mg/kg 5 n. d.
AR¥ - ? R 7 Ay / DBP (Dibutyl % 0.003 n. d.
phthalate) (CAS No.: 84-74-2)
MF= ks (2-2 4 A O)fs / DEHP % %4 EN 14372 (2004) » 4 § 4p K 47/ % 0.003 n.d.
(Di- (2-ethylhexyl) phthalate) (CAS 3 & ¥ B, / With reference to EN
No. : 117-81-7) 14372 (2004). Analysis was
ME- P B %Ay / DIDP (Di- % performed by GC/MS. 0.01 n. d.
isodecyl phthalate) (CAS No.: 26761-
40-0; 68515-49-1)
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= 03 o oE }4,_
PRI P ¥ R % ;ﬁf (Reglit)
(Test Items) (Unit) (Method) (MDLS- o1
MF- " p- B3 / DINP (Di- ' 0.01 n. d.
isononyl phthalate) (CAS No.: 28553-
12-0; 68515-48-0)
5 A , & ;
BF- 9 f- 1 %7 / DNOP (Dim v |53 EN:}4332W§ZSO4)1¢ A *M*Eﬁ 0.003 .
octyl phthalate) (CAS No.: 117-84-0) 1135;;6 fzjb o ﬁna{es?ge“zi to
BEZ s B m /DIBP Dicisobutyl [ k| o h s 0. 003 0. d.
phthalate) (CAS No.: 84-69-5) ’
MF- " £9 /s / BBP (Butyl I 0.003 n. d.
Benzyl phthalate) (CAS No.: 85-68-T7)

# 3x(Note) :
1. mg/kg = ppm; 0. 1wt% = 1000ppm

2. n.d. = Not Detected (&4 1)
3. MDL = Method Detection Limit (3 ;% i p[4&*T &)
4, "-" = Not Regulated (& % i)

PFOS %% % it (Reference Information) : 4% A {¢5 475 %4 POPs - (EU) 757/2010
PROSIE & et He W ¢ 2 142380, 001%(10ppm) > A = &~ &8 B8 F IR P 2 242360, 1%(1000ppm) > 3% 8k = 2
B R 3 B AzE lug/m? o
(Outlawing PFOS as substances or preparations in concentrations above 0.001% (10ppm), in semi-finished
products or articles or parts at a level above 0.1%(1000ppm), in textiles or other coated materials

above lug/m?.)

~
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¥ & & »42. 8 [/ Analytical flow chart of Heavy Metal

PP T AR R 0 o R E R 2BIR (S HAERE D 2 ‘f )
These samples were dissolved totally by pre-conditioning method according to below flow chart. (Cr®* test method excluded )
B pEX R 2 &% /Technician : JR Wang

W p3EQ F A : REc® [ Supervisor: Troy Chang

| 4 - ® % # 5 / Cutting ~ Preparation |

v

| BliFtk &£ £ / Sample Measurement |

T #c(Page): 5 of 10

Y

4 Pb ~ 4 Cd A Hg

A\ 4

= 48 Cr
v (Note**)

YA RS A R R (AT A
#751 ) / Acid digestion by suitable acid depended on

BRRIREIE & ek )

Microwave digestion with HNOs/HCI/HF

v

different sample material (as below table) i

i g / Filtration

—

| % | Solution |

—

i g itz /Add
appropriate amount of
digestion reagent

v

| 7% / Residue

v

cRIGFRREFH
P~ [ Heat to appropriate
temperature to extract

1) d&p 2 / Alkali Fusion

v

2) #@p&% % / HCl to dissolve

| £ Rd8 £ TR S8 5Lk ik /ICP-AES |

v

4 Aris iRtk & / Cool,
filter digestate through filter

v

# &5+ / Sample Material

J i+ phir #8ag [ Digestion Acid

S, 8F, 48, 47/
Steel, copper, aluminum, solder

3ok, FpE, BpR, & A PR, R/
Aqua regia, HNO3, HCI, HF, H,0,

#33 / Glass

A, i & pe | HNOJHF

4v o~ gF ¢ HEg 4 [Add
diphenyl-carbazide for
color development

&, 40, &, BE /
Gold, platinum, palladium, ceramic

1 -k /Aqua regia

v

42 / Silver

A /HNO,

# %% [ Plastic

Fipk, B3k, A, @ | HS0, H0, HNO;, HCI

H i /[ Others

dvorif ¥ anEA L % 203 2 / Added appropriate
reagent to total digestion

ek ke Bk kg iR §
IR &% % B 540 nm g
{1z & [ measure the

absorbance at 540 nm by
UV-VIS

Note** (For IEC 62321)

(1) #4328 & Bk 4o ~ e 1E3) 1V » 44t 2 90~95°C 5 B~. / For non-metallic material, add alkaline digestion reagent and heat to

90~95°C.

(2) £ & B4 » 3ok 4o 3% B~/ For metallic material, add pure water and heat to boiling.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at

drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /#1t i LR B4t A £ I T -+ R 2558

1+886 (02)2299 3939 f+886 (02)2299 3237 www.sgs.tw

. Attention is

Member of the SGS Group




SGS

iR E4E 2
Test Report

Y ARG P

5.8 (No. ) : CE/2017/21573

SHYAN GONG CHERNG PAINTS INDUSTRIAL INC.

Frad AT R K - WL LA

NO. 2-1, FENLIAO 1ST., LIN KOU DISTRICT, NEW TAIPEI CITY 244, TAIWAN (R. 0. C.)

p 2 (Date) : 2017/02/14

T #c(Page): 6 of 10

5.0 % 5% 5o A {7542 8 [ Analytical flow chart - PBB/PBDE
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Sample pretreatment / % &% &2
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v

Sample extraction % & % B/
Soxhlet method % ;¢ %22

1
v

Concentrate/Dilute Extracted solution
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v

Filter /| 3 2~% ik

|
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Sample pretreatment/separation

!
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Sample extraction by soxhlet method
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Analysis was performed by GC/MS

}
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# & &2 [ Sample pretreatment
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FEARAYEEHE AREON

an MBS assoc. co.

Non-use of restricted substances statement OD4-089 Rev.B1

R R

Please fill in the relevant information :

NEH%FE Company name : 000000000000

NE|E&E A Company Responsible Person : 000

17.E A Declarant : 0oo

17 AB%f% Declarant's Title : _ 0000

REEHHE A0 HHH Effective Date of this Declaration : 2017/07/08

oA B EA B E A E

Please Select the Scope of this Declaration :

(O HL4amHEAT 437 5 All Products provided to AAEON

[O]ifHEk1 %2 AAEON Part Number :

M04UPS1000

[O]E#klgE Manufacturer Part Number :

DV0482

DO000000000d CER AT HE) BE RGO RAMSEMARE - REBWTEH !

Te Yen Precision Industrial Co.. L{ftj|| in Company name) Response to global green environmental
protection regulations or other laws, guarantee the following matters:

— ~ ESEEE ROHS (2011/65/EV) #i# -
The product complies with EU RoHS (2011/65/EU) norms.

I EEREMBENIME - AR S B EEE5 < (94/62/EC) BZETH5<(2013/2/EU)
When used as package material, it also needs to comply with EU package directive
(94/62/EC) and amendment (2013/2/EUV)

Note: Pb+Cd+Hg+Cr®* <100 ppm

i, RS ARFEEMTES 2006/66/EC BHEZTH5< 2013/56/EU
For battery components, it also needs to comply with EU battery directive
(2006/66/EC) and amendment (2013/56/EU)

Note: Cd<20ppm; Hg <5ppm
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TE-YEN
橢圓

TE-YEN
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TE-YEN
文字方塊
Te Yen Precision Industrial Co., Ltd.

TE-YEN
文字方塊
德演精密工業股份有限公司
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AEABRRAYMEZRRHE AN W

an SUS assoc. co.

Non-use of restricted substances statement OD4-089 Rev.B1

- EmfrafizeE(Conflict Metal)#R#: - IR EEmE Ao ~ 88 - 85 - SEUEREE
ARG TR A SR B AR e B B o M, ~ S22 ~ & 1~ HSJens ~ BIE - &M
Brhon - ArlEi -

The product complies with the conflict metal norms, and confirm that your company selling
products contain tin -~ tantalum ~ tungsten - gold four mineral, those sources are not come from
Democratic Republic of the Congo and its neighboring countries of Congo ~ Uganda ~ San ~
Tanzania - Rwanda ~ Angola, Zambia, Burundi.

= EanfrEBHRFTREACH (EC 1907/2006) #i#;
=R EYVE(SVHC) » i 0.1% LR - DE&EHE -
sk © 2 IRECR(LERAE (ECHAYELE - BrHIE RV E R -
This product complies with latest EU REACH (EC 1907/2006) norms.
The SVHC, are not over 0.1% threshold by weight.
Note: Please check ECHA website for latest SVHC list: https://echa.europa.eu/candidate-list-table

UENRBGEYHGATE U (SHEERES - BWE - HERE ) - MEWEEN ek -
All documents (including test reports, declarations, survey forms, etc.) provided by Declarant to
AAEON shall be correct, true and complete.

WHERSILREEHFIHE » 000000000000  (EEAF ) RREMREARET

T HFEHE AT 248 -

If violates any provision of this Declaration, Te Yen Precision Industrial Co..Lt{Fill in Company name)
shall take legal responsibilities and compensate AAEON for damages and losses caused by
this violation.
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